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MODEL NO. 3612

ITEM PART NO. DESCRIPTION QTY NOTE
001 266021-4 Önmetszo csavar M5x20   2
002 415450-0 Motorház hátsó burkolata 3612   1
005 159730-1 Motorház, komplett 3612   1
006 851516-6 NAME PLATE  3612   1
007 636058-9 Állórész 220V 3612   1
008 415069-5 Légterelo lap 3602C   1
009 211092-6 Golyóscsapágy 629DDW   1
010 681633-6 Szigetelo alátét 5903R/2414NB/   1
011 516588-5 Forgórész 220V 3612   1

INC. 9,10,12
012 241878-4 Ventillátor 83   1
013 285657-0 Védogyuru 3600NB*   1
014 211326-7 Golyóscsapágy 2012DDW 211326-7   1
015 415070-0 Forgatógomb (balos) 3602C/3602   1
016 152567-5 Csapágyfedél, komplett 3612C/3   1
017 231142-1 Nyomórugó 10 3600B/NB   1
018 323559-3 Mecsapszegszeg 3600B/NB   1
019 911263-2 Trapézfeju csavar M5x40 911263   4
020 763629-0 COLLET NUT   1
021 763628-2 COLLET CONE 12MM   1
022 911368-8 PAN HEAD SCREW M6X45   2
023 415407-1 Forgatógomb 59 (jobbos) 3612C   1
024 231618-8 Visszahúzó (torziós) rugó 15 3   1
025 266015-9 Állítócsavar M10 3612C   1
026 344097-2 Rögzíto kar 3612C   1
027 265269-5 Hatlapú csavar M5x12 3600B/NB   1
028 286235-9 Sapka 11 3612C   1
029 962062-5 Seeger-gyuru R-12 962062-5   1
030 256606-4 Tengelytartó Csapszeg 6 3600NB   1
031 231037-8 Nyomórugó 7 3600NB/9609HB/09   1
032 251861-3 Csavar M10x77 3600NB   1
033 251295-0 Süllyesztett feju csavar M4*   2
034 911944-8 Trapézfeju csavar M5x80 9037-9   2
035 643700-5 Szénkefetartó-sapka 7-18 64370   2
036 191953-5 Szénkefe CB-203 191953-5*   1
037 682540-6 Kábelvédo 9,3-90 682540-6*   1
038 687052-4 Kábel-feszültségmentesíto 6870   1
039 265995-6 Önmetszo csavar M4x18*   2
040 665865-3 Power supply cord  1.0-2-2.5   1
041 316499-2 Csapágyfedél 3612C*   1
042 265995-6 Önmetszo csavar M4x18*   2
043 252625-8 Szárnyas anya M10 3612BR   1
044 410129-8 Nylon anyacsavar 10 3612BR   1
045 645253-0 Zajszuro kondenzátor 645253-0*   1
046 651419-2 Kapcsoló ALD164 3612C   1
047 415409-7 Burkolat 3612C   1
048 265995-6 Önmetszo csavar M4x18*   2
049 314062-5 Rúd 3600B/3600NB   1
050 231329-5 Nyomórugó 11 3600B   2
051 151407-4 Alaplemez, komplett 3612C   1
052 924206-5 Szárnyas csavar M5x10 924206-5   1
053 410128-0 Forgács-védoernyo 3612BR*   1
054 912112-6 Süllyesztett feju csavar M4x10   4
056 413063-1 Alaplemez 3612C*   1
057 134205-1 Mélységbeállító vezetosín, kom   1

INC. 58,59,62-65
058 931202-6 Hatlapú anya M5 931202-6   1
059 265335-8 Hatlapú csavar M5x28*   1
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060 231231-2 Nyomórugó 12 3600B/NB*   1
061 251423-7 Süllyesztett feju csavar M6 25   1
062 931202-6 Hatlapú anya M5 931202-6   1
063 265336-6 Hatlapú csavar M5x40*   1
064 931202-6 Hatlapú anya M5 931202-6   1
065 265333-2 Hatlapú csavar M5x16*   1
066 231240-1 Nyomórugó 7 231240-1*   2
067 924216-2 Szárnyas csavar M5x15 924216-2   2
A01 342428-9 Egyenes peremu terelolap 3600B   1
A02 781213-9 WRENCH 8   1
A03 781030-7 WRENCH 24   1
A06 763804-8 COLLET SLEEVE FOR 8 MM B   1
A07 763801-4 COLLET SLEEVE FOR 6 MM B   1
A08 924311-8 Szárnyas csavar M6x12 924311-8   1
A09 942151-2 Rugós alátét 6 942151-2*   1
A10 941151-9 Lapos Alátét 6 941151-9*   1
A11 122256-6 GUIDE HOLDER ASS'Y   1

INC. A08-A10,A12
A12 251830-4 Csavar M10x34 3600B/NB   1
E01 415412-8 Porleszívó csonk 3612/3612C   1
E02 231372-4 Nyomórugó 5 5014/16NB/3612 U*   1
E03 231794-8 Visszahúzó csavar 5 3612   2
E04 233024-3 Nyomórugó 4 233024-3   1
E05 256221-4 Csapszeg 3 JR3020/3612/4304T*   1
E06 265995-6 Önmetszo csavar M4x18*   1
E07 266016-7 Állítócsavar M5x10 3612   2
E08 286239-1 #Sapka 14 3612   1
E09 344098-0 Tartólap 3612   1
E10 415158-6 Bekapcsoló kar JR3020/3612/430   1
E11 415408-9 Forgatógomb-fedél 3612   1
E12 415411-0 Zárkioldó gomb 3612C/3612*   1
E15 253811-4 U-alakú lapos alátét 5 3612, 4   2
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